8: Self-management of acute travellers’ diarrhoea

v
Mild
(1-2 loose stools/24h,
symptoms tolerable)

|

No treatment or loperamide (4 mg,
then 2mg after each loose stool to a
maximum of 16 mg/day; do not use
in children aged under 2 years)

Sudden onset of nausea, diarrhoea and abdominal cramps

Rehydration (eq, oral rehydration solutions)

Moderate (=3 loose stools/ 24h)

v

Symptoms tolerable

v

Loperamide

v

Symptoms persist over 2 days
v

Antimicrobial therapy for 3 days
» Norfloxacin (400 mg twice daily);*
« Ciprofloxacin (500 mg twice daily);*

« Trimethoprim-sulfamethoxazole (160 mg/800 mg twice daily);T or
« Azithromycin (500 mg [10 mg/kg in children] once daily) (alternative
for quinolone-resistant bacteria, children and pregnant women)

v

v

Symptoms distressing

\

Loperamide plus antimicrobial
therapy (double dose as initial dose;
if no improvement after 12h, continue
with standard dose for 3 days)

Diarrhoea persists, particularly if severe, worsening or bloody

v

v

Moderate-severe (=3 loose
stools/24h, incapacitating symptoms,
fever or bloody diarrhoea)

'

Antimicrobial therapy (double dose
initially, then standard dose for

3 days)

Avoid loperamide if dysenteric
symptoms (fever, bloody diarrhoea)

Seek medical advice (consider protozoal infection, such as Cyclospora spp. or amoebae, drug-resistant organism or other cause)

*Contraindicated in children under 16 years and pregnant women. However, for children with severe diarrhoea, the benefits of quinolones used for 1-3 days may

outweigh the risks.

tAlthough resistance to trimethoprim—sulfamethoxazole is widespread in some areas, prescription is less restricted for these antibiotics than for quinoclones.



